



CERTIFICATE OF TESTING

This Certificate of Testing signifies that the combination of

Platt Bros. Alloy 1315 (85/15 Zn-Al) thermal spray mated with Hot-dip Galvanizing

has been tested by KTA-Tator, Inc. in accordance with the Research Council on Structural Connections (RCSC) Specification for Structural Joints Using High-Strength Bolts [June 11, 2020], Appendix A:

SLIP COEFFICIENT AND RESISTANCE TO TENSION CREEP

And meets the requirements of Class B under the following conditions:

Batch No. of ZnAl15 Wire Tested: Not reported

Maximum Metalizing Dry Film Thickness: *20 mils*

Test Period: *August 2023 – October 2023*

Slip Coefficient Reported Value: *>0.709*

A handwritten signature in blue ink that reads 'Carly McGee'.

Carly McGee
Technical Manager/Physical Laboratory

A handwritten signature in blue ink that reads 'Robert B. Leggat'.

Robert B. Leggat
Laboratory Services Manager